
ASSEMBLY/OPERATORS
MANUAL

700088

DCIIISOO GALLONTANK ASSEMBLY

Printed in USA (74269) 4/06

, WIL-RICH
PO Box 1030

Wahpeton, ND 58074
PH (701) 642-2621
Fax (701) 642-3372

WWW.wIL-RICH.COM





DEPTH GAUGE CAN BE MOVED
TO LEFT HAND SIDE OF MAIN-
FRAME FOR VISIBILITY

ITEM PARTNO. DESCRIPTION
1 44522 #3 CHAIN ASSEMBLYW/S-HOOKS
2 46175 1-1/2"MPT x 1-1/2"HB ADAPTER
3 46606 CAM LOCK DUST CAP 1-1/2"
4 46607 1-1/2"F x 1-1/2"FPT COUPLER
5 46609 1-1/2"M x 1-1/2"MPT ADAPTER
6 46614 1-1/2" BALL VALVE
7 88103 NUT HEX 3/8"NC
8 88104 NUT HEX 1/2"NC
9 88126 NUT HEX 5/8"NC

10 88129 5/8" LOCK WASHER
11 88303 1/2" LOCK WASHER

TANK MOUNTING

2

REMOVE BACK PLATE-REPLACE
19 )WITH TANK MOUNT-BOTH SIDES

USEING EXISTING HARDWARE

700084

ITEM PARTNO. DESCRIPTION
12 88347 1/2" FLAT WASHER
13 88362 3/8" LOCK WASHER
14 88404 3/4"NCx2-1/2" GR5 HEX BOLT
15 88453 5/8" x 4" X 4-1/2" U-BOLT
16 88517 1/2"NCx1-3/4"GR5 HEX BOLT
17 89280 3/8"X 5"X 3" U-BOLT
18 89352 3/8"X 3" X 2-1/2"U-BOLT
19 239820 TANK MOUNT WELD-LH
20 239823 TANK MOUNT WELD-RH
21 239831 MOUNTING PLATE1-1/2" BALL VALVE
22 239850 500 GALLON TANK KIT

3 ASSY/OPERATORSMANUAL500 GALTANK(74269)4/06



MANIFOLD MOUNT

FRONTW

~
ING REST

~~
~"'"

IIII'<~~,::"
~,,'

~~. ",,

~,~ .~~" .,,~

~~"""""
.

'
. :>" /~

. ~'~"",
:>~:::',' .7)/ "~

~~~ /~~~~,
\ X~~~

/ ~~ , /,

///\\ Tr'/

11

ITEM PARTNO. DESCRIPTION
1 61192 TEE JET 50MESH POLYSTRAINER
2 88103 NUT HEX 3/8"NC
3 88278 5/16" FLAT WASHER
4 88282 3/8" FLAT WASHER
5 88362 3/8" LOCK WASHER
6 88386 3/8" x 2-1/2" x 3-1/2" U-BOLT
7 88478 5/16"NCx1" GR5 HEX BOLT
8 88832 5/16" TOP LOCK NUT
9 B112261 RUBBER GASKET

10 1/4" HOSE COUPLER

ASSY/OPERATORS MANUAL500 GAL TANK(7 4269) 4/06

700085

TO ON/OFFVALVE

ITEM PARTNO. DESCRIPTION
11 239825 12 HOLE MANIFOLD
12 239826 STRAP-MANIFOLDMOUNT
13 239827 NOZZLEBODY-LIQUIDFERT
14 239828 NOZZLE BODYCAP
15 239829 NOZZLE HS CONN 1/4"MPTx1/4"00 TUBE
16 239836 MANIFOLDEXT6"-ONE NOZZLE
17 239839 3/4" MPTx 1" HB
18 239840 3/4"MPT x 1/4"FPT RDCR BSHNG
19 239842 3/4" SCH80 NIPPLE
20 239844 ORIFICE PLATE SS 4916-35

239845 ORIFICE PLATE SS 4916-49
239846 ORIFICE PLATE SS 4916-70
239847 ORIFICE PLATESS 4916-98
239848 ORIFICE PLATESS BLANK

4







HYDRAULICS-HYPRO PUMP

ITEM PARTNO. DESCRIPTION
1 13234 ADAPTER8MJ x 8MPT
2 60640 QUICK DISCONNECT COUPLER
3 88811 5/16"NCx4" GR5 HEX BOLT
4 209032 HYD HSE 1/2"x348 8FJX-8FJX
5 238400 1/2" HYDRAULICHOSE CLAMP

-0

HYDRAULIC HOSES
WILL CLAMP ON TOP
OF EXISTING 1/2"
HOSES USEING ITEMS
3&5.

?0CJJ8?

~
7 ASSY/OPERATORSMANUAL500 GALTANK(?4269)4/06



GAUGE ISOLATER

SCS-11 SPRAYER
CONTROL

GAUGE ISOLATER

(50752)

FILL THIS LINE WITH ANTI-FREEZE ONLY.
ELIMINATE ALL AIR BUBBLES.

MOUNT THE SCS-11 SPRAYER CONTROL IN THE
TRACTOR CAB. MOUNT THE GAUGE ISOLATER

ON THE REAR OF THE TRACTOR (3PT AREA).
WHEN DETACHING IMPLEMENT GAUGE
ISOLATER WILL STAY WITH TRACTOR.

ASSY/OPERATORS MANUAL 500 GAL TANK(74269) 4/06 8

/
MANIFOLD



11 NOZZLES USED
FORA 25 FTUNIT- END rot 10

NOZZLES NOT USED

NOZZLE PLACEMENT

_~ll~h~o0

13 NOZZLES USED FOR
A 28 FT UNIT.

*INDICATES NOZZLE
PLACEMENT

ON 28 FT UNITS- END
NOZZLESSHOULD BE
SET AT HALF RATE

*

*

* 700083

9 ASSY/OPERATORS MANUAL 500 GAL TANK(74269) 4/06






